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Bamboo Weaving Plywood
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Hunan Zhongnan Shenjian Bamboo Veneer Co.,Ltd
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Inspection Unit: Authorized Station of Forest Prodicts Industry Quality Su: oh and Inspection of Hunan Province
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Supervision Unit: Administration of Quality and Techiology Supervision (;f Hunari Province
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Authorized Station of Forest Products Industry Quality Supervision and Inspection of Hunan Province
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FER AR Pl & TSR 2440*1220*15mm
Sample Name Bamboo Weaving Plywood Specification Model
P b rh R A
Trademark Zhongnan Shenjian
ES1L X0A A ML T % 25 5 RS 5
Entrust Unit Hunan Provincial Forest Department Inspection Category | Monitoring and Testing
ZAC A R KID IR AR % — B 1001 5 FERER B
Entrust Unit Address Changsha City xiangfu East Road No.1001 Sample Grade Qualified Product
EE Y R AT TR A IR A iR 9
Production Unit Hunan Zhongnan Shenjian Bamboo Veneer Sample Date 2015-5-6
Co.,Ltd
A B H e Bk =45 EEIEE
Production Unit Yongfeng Town,Shuangfeng County Samples Arrial Date 2015-5-11
LA AL / e H /A S
Distribution unit Production Date/ Apr-15
Batch Number
Huhik K W 4 il #2135 Yu Jianrong
Address and postcode / Sampling Person E A4S Cheng Yishu
HlREHE B IR /
Sampling Address Warehouse Samples Sender
IR 300PCS [ETE R 3PCS
Sampling Bases Samples Quantity
IR SELf ot H 41 2015/5/15-2015/5/21
Sample Status Good
otk 4 GB/13123-2003 174wl & h

Inspection standard

GB/13123-2003 Bamboo weaving plywood
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Main Equipments

H1L T K F:Electronic balance /3 RE /124 R I8 HL:  Universal Mechanical Testing Machine
‘rﬁfﬁ/k/ﬁﬁ% Constant Temperature Water Bath T‘ jf}i Micometer
Wikr KR vernier Caliper FE AR T A electnothermal Constant-temperatureDry Box
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Inspection ltems

£ 7K Moisture Content i i 55 &F MOR LI 152 5 MOE {14171 ¥k Impact toughness 7K
-t ‘fﬂ i K A v S )f/'{ Fiooding-drying Constarit Temperature Water Bath

Impact Testing Machine
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Inspection Results

L MRERTIZ A O T TR 5 45 (GB/13123-2003 ARAEER
These goods comply with the standard requirement thrsugh/sampling inspection
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R o565 H LXDA FRAEHER Torgar gt R FAITH E
NO Test items Unit Standard Unit Inpection Result | Individual Decision

1 TKE i
moisture content % <15 14.6 Qualified

2 i R B Mpa JEAY i
modulus of rupture(MOR) Thick type =50 74.5 Qualified

3 WA R Mpa JE A p
modulus of elasticity(MOE) Thick type =5000 7470 Qualified

4 i KJ/m? JE A T
impact toughness Thick type =50 65.7 Qualified

5 KR - A B 5 i R R I JER i
Flooding-drying process MOR % I Thick type =30 39 Qualified

PLR45 1 (Blank below)




